
HOW WE DO IT: 
ZeeLung membrane 

aerated biofilm 
reactor | 42

LET’S BE CLEAR: 
Making the 

most of trade 
shows | 10tpomag.com

SEPTEMBER 2024

Steve Mosbrucker
General Manager 
Corvallis, Mont.

TECH TALK: 
Layered security for 
plant perimeters | 56

Succeeding 
With a Smile
STEVE MOSBRUCKER’S CHEERFUL ATTITUDE 
SUPPORTS A SERIOUS APPROACH TO TREATMENT
32

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS



Learn more about the MD3 at www.blue-white.com
Fluid Metering Solutions Made Simple.

MD3 | Precise Chemical Delivery and  
No Vapor Lock, No Loss of Prime

 Exclusive Dual 
Diaphragm Hyper 
Drive Technology 
for smooth, 
near continuous 
chemical feed – like 
a peristaltic pump 
[...]
sales@lovibond.us   www.lovibond.com
New Orleans Booth 4034

4 4 4 4 4 4 Turbidity 
Analyzers

See ad on 
back cover

Lutz-JESCO America Corp.
55 Bermar Park., Rochester, NY 14624
800-554-2762   585-426-0990   Fax: 585-426-4025
mail@jescoamerica.com   www.lutzjescoamerica.com
New Orleans Booth 3236

4 4 4 4 4 4

Myron L ® Company
2450 Impala Dr., Carlsbad, CA 92010
760-438-2021   Fax: 760-931-9189
info@myronl.com   www.myronl.com

4 4 4 4 4 4 4 Standard 
Solutions

See ad on page 31

Pulsar Measurement
11451 Belcher Rd. S, Largo, FL 33773
888-473-9546
northamerica@pulsarmeasurement.com   
www.pulsarmeasurement.com
New Orleans Booth 801

4 4 4 4 4 4 4 4

See ad on page 59

SEEPEX Inc.
511 Speedway Dr., Enon, OH 45323
937-864-7150
sales.us@seepex.com   www.seepex.com
New Orleans Booth 3929

4 4 4 4 4 4 4 Pump Controls

See ad on page 37

VEGA Americas, Inc.
3877 Mason Research Pkwy., Mason, OH 45036
800-367-5383   513-272-0131   Fax: 513-272-0133 
americas@vega.com   www.vega.com
New Orleans Booth 3561

4 4 4

See ad on page 55

YSI - a Xylem brand
1725 Brannum Ln., Yellow Springs, OH 45387
800-765-4974   937-767-7241
info@ysi.com   www.ysi.com
New Orleans Booth 4429

4 4 4 4 4 4 4 4 4 4

Check out more manufacturers and dealers at:

40     TREATMENT PLANT OPERATOR

mailto:sales@kelleramerica.com
http://www.kelleramerica.com
mailto:info@krohne.com
http://us.krohne.com
mailto:KAI_Orders@kurita-water.com
http://www.kuritaamerica.com
mailto:sales@lovibond.us
http://www.lovibond.com
mailto:mail@jescoamerica.com
http://www.lutzjescoamerica.com
mailto:info@myronl.com
http://www.myronl.com
mailto:northamerica@pulsarmeasurement.com
http://www.pulsarmeasurement.com
mailto:sales.us@seepex.com
http://www.seepex.com
mailto:americas@vega.com
http://www.vega.com
mailto:info@ysi.com
http://www.ysi.com


tpomag.com    September 2024   41

Al
ar

ms &
 

Co
nt

ro
ls

An
aly

ze
rs

/
Se

ns
or

s
Co

nt
ro

lle
rs

Da
ta 

Lo
gg

er
s/

Man
ag

em
en

t
De

tec
tio

n 
Eq

uip
men

t
Flo

w 
Co

nt
ro

l 
Mete

rs/
Mon

ito
rin

g
Ga

ug
es

Ins
tru

men
tat

ion
 -

An
aly

tic
al

Ins
tru

men
tat

ion
 -

Le
ve

l C
on

tro
l

Ins
tru

men
tat

ion
 -

Pr
oc

es
s C

on
tro

l

 In
str

um
en

tat
ion

 -

Te
sti

ng
La

bo
ra

to
ry

 
Eq

uip
men

t/S
up

pli
es

La
bo

ra
to

ry
 

Se
rv

ice
s/

Te
sti

ng
Mete

rs

Mon
ito

rin
g 

Eq
uip

men
t

SC
AD

A 
Sy

ste
ms

So
ftw

ar
e

OT
HE

R

See ad on page 45

Keller America Inc.
351 Bell King Rd., Newport News, VA 23606
877-253-5537   757-596-6680   Fax: 757-596-6659
sales@kelleramerica.com   www.kelleramerica.com
New Orleans Booth 935

4 4 4 4 4

See ad on page 62

KROHNE Inc.
55 Cherry Hill Dr., Beverly, MA 01915
800-356-9464
info@krohne.com   http://us.krohne.com
New Orleans Booth 6323

4 4 4 4 4

Kurita America, Inc.
6600 94th Ave. N, Brooklyn Park, MN 55445
866-663-7633
KAI_Orders@kurita-water.com   www.kuritaamerica.com
New Orleans Booth 3437

4 4 4 4 4 4

See ad on page 11

Lovibond
6456 Parkland Dr., Sarasota, FL 34243
800-922-5242   941-756-6410   Fax: 941-727-9654
sales@lovibond.us   www.lovibond.com
New Orleans Booth 4034

4 4 4 4 4 4 Turbidity 
Analyzers

See ad on 
back cover

Lutz-JESCO America Corp.
55 Bermar Park., Rochester, NY 14624
800-554-2762   585-426-0990   Fax: 585-426-4025
mail@jescoamerica.com   www.lutzjescoamerica.com
New Orleans Booth 3236

4 4 4 4 4 4

Myron L ® Company
2450 Impala Dr., Carlsbad, CA 92010
760-438-2021   Fax: 760-931-9189
info@myronl.com   www.myronl.com

4 4 4 4 4 4 4 Standard 
Solutions

See ad on page 31

Pulsar Measurement
11451 Belcher Rd. S, Largo, FL 33773
888-473-9546
northamerica@pulsarmeasurement.com   
www.pulsarmeasurement.com
New Orleans Booth 801

4 4 4 4 4 4 4 4

See ad on page 59

SEEPEX Inc.
511 Speedway Dr., Enon, OH 45323
937-864-7150
sales.us@seepex.com   www.seepex.com
New Orleans Booth 3929

4 4 4 4 4 4 4 Pump Controls

See ad on page 37

VEGA Americas, Inc.
3877 Mason Research Pkwy., Mason, OH 45036
800-367-5383   513-272-0131   Fax: 513-272-0133 
americas@vega.com   www.vega.com
New Orleans Booth 3561

4 4 4

See ad on page 55

YSI - a Xylem brand
1725 Brannum Ln., Yellow Springs, OH 45387
800-765-4974   937-767-7241
info@ysi.com   www.ysi.com
New Orleans Booth 4429

4 4 4 4 4 4 4 4 4 4

www.tpomag.com

ZeeLung* 
MABR
Simple, Sustainable 
Wastewater Intensification 
Technology for Activated 
Sludge Plants

*T
ra

de
m

ar
k 

of
 V

eo
lia

; m
ay

 b
e 

re
gi

st
er

ed
 in

 o
ne

 o
r m

or
e 

co
un

tr
ie

s. 
©

20
24

 V
eo

lia
. A

ll 
rig

ht
s r

es
er

ve
d.

http://www.tpomag.com
https://www.veolia.com/fr


42     TREATMENT PLANT OPERATOR

A Breath of Oxygen
ZEELUNG TREATMENT TECHNOLOGY HELPS YORKVILLE-BRISTOL SANITARY DISTRICT 
UPGRADE CAPACITY AND MEET A NEW EFFLUENT PHOSPHORUS LIMIT

By Ted J. Rulseh

Agrowing population and the arrival of new industry meant challenges 
for the Yorkville-Bristol Sanitary District wastewater treatment plant.

The district, based in Yorkville, Illinois, serves a population of 
22,000 and discharges to the Fox River. The treatment plant (3.62 mgd design, 
2.0 mgd average) was using a single-stage nitrifying activated sludge process. 

The new industrial flow — high BOD and low volume — meant the 
facility would likely exceed its rated organic capacity. At the same time, the 
district had to comply with a new total phosphorus effluent limit of 1 mg/L. 
The plant needed an upgrade to deal with both conditions. 

To meet its dual objectives, the district in 2017 completed an $8 million 
renovation that included a ZeeLung membrane aer-
ated biofilm reactor from Veolia Water Technolo-
gies and Solutions, along with enhanced biological 
phosphorus removal.

 
SPACE LIMITATIONS

The upgrade had to be completed within a con-
fined site, notes Cyrus McMains, P.E., the district’s 
executive director. “We have a creek on the west side 
of the property, residences right across the fence to 
the east, and a river to the south,” he says. 

A plant expansion with conventional treatment 
upgrade would have required building a separate 
plant on the opposite side of the creek, a costly prop-
osition. Instead, the district looked for a treatment 
retrofit that would minimize capital expenses and 
civil modifications, while accelerating the schedule 
by avoiding the time needed to permit and build a 
new plant. 

Before the upgrade, the plant had 10 aeration 
tanks operating in series. Under that scheme 
chemical dosing would have been the only phos-
phorus removal option. “We preferred biological 
removal instead of adding extra chemicals,” says 
Chris Frederick, plant superintendent.

“But we had a regulatory driver, as well. If we 
chose straight chemical phosphorus removal, we would have had to hit a 
lower total phosphorus limit of 0.5 mg/L by 2025. With biological removal 
we were able to push that limit off until 2030.” 

The key challenge was to expand secondary treatment capacity within 
the existing tanks while converting some aerobic tankage to anaerobic and 
anoxic for nutrient removal. That was the role of the ZeeLung technology.

 
ADDING OXYGEN

The ZeeLung MABR is designed to maximize the treatment capacity 
while reducing energy consumption. The process uses gas-transfer media to 
deliver oxygen to a biofilm attached to the media surface. Oxygen is deliv-
ered by diffusion through the media rather than with bubbles, reducing the 

energy needed by up to four times compared to conventional aeration, accord-
ing to the manufacturer. 

Immersing the membrane cassettes into mixed liquor increases the inven-
tory of biomass in the system, intensifying biological treatment and enabling 
greater organic load to be treated in existing tankage. The attached-growth 
biofilm is resilient to load variations and upset conditions.

In the upgrade at Yorkville-Bristol, the first aeration tank was modified 
to an anaerobic zone to promote the growth of phosphorus-accumulating 

organisms. The second tank was converted to an anoxic zone populated with 
the ZeeLung membrane cassettes, which support a nitrifying biofilm that 
enables simultaneous nitrification and denitrification.

In the new process, influent first passes through a headworks with 6 mm 
bar screens (Parkson Corp.), followed by 1-by-10 mm rotary wedge wire drum 
screens (also Parkson). The screens function as primary clarifiers. After 
secondary treatment the flow proceeds to the final clarifiers and UV disin-
fection (WEDECO) before discharge to the river.

HOW WE DO IT

“ZeeLung allowed us to do the same amount 
of aerobic work in 80% of the tank volume.” 

CHRIS FREDERICK

Aerial view of the Yorkville-Bristol Sanitary District 
wastewater treatment plant.

(Continued on page 44)



tpomag.com    September 2024   43

https://www.smithandloveless.com/


44     TREATMENT PLANT OPERATOR

More than 25 years 
of experience delivering 

high quality custom 
products and solutions 

for water treatment 
applications. 

WEDGE WIRE SCREENS 
FOR WASTEWATER TREATMENT 

Specializing in a wide array of Sieve Bends, 

Rotary Drum Screens and Flat & Round MBBR 

(Moving Bed Bio�lm Reactor) System Screens.  

Contact us today 

905.677.4171
federalscreen.com
info@federalscreen.com

MAKING THE CHANGE
The ZeeLung MABR was deployed while keeping the plant in operation 

and in compliance. “I described it to my board of directors as performing 
open heart surgery on the plant,” says McMains. “The aeration system is the 
heart of the plant. We had to take some of it offline so that we could upgrade. 
We did say some prayers for no rain.”

Seven of the 10 aeration tanks remained in service during the upgrade. 
At times plant team members used portable pumps to move wastewater 
between tanks when gravity flow was interrupted. 

“When we did the MABR upgrade, we cannibalized 20% of the aerobic 
fraction,” says Frederick. “ZeeLung brought back that cannibalized aerobic 
solids retention time and allowed us to do the same amount of aerobic work 
in 80% of the tank volume. At completion we had about a 45% biological 
improvement on the organic treatment side.” 

The 18-month upgrade also included various modifications to the exist-
ing tanks, changes to the system of blowers and compressors for air delivery, 
a new building for the aeration equipment, electrical wiring upgrades and 
installation of ducting and conduits for future MABR capacity additions.

 
UP TO SPEED

Veolia provided startup training on the ZeeLung system for the plant 
team. “Everything was video recorded so it can be referenced,” McMains 
says. “We have that video in our library so that as new staff members come 
online they understand the background of the technology.”

The process is fully automated. Operators clean the dissolved oxygen, 
ORP, nitrate and ammonia probes weekly and calibrate them to handheld 
meters. The two Aerzen blowers that deliver process air receive annual main-
tenance, and the air compressors and valves are serviced regularly. “Every-
thing is heat-traced to keep it from freezing in winter,” Frederick notes.

In the end, the plant upgrade capital cost was 75% lower than if new 
conventional capacity had been added on the opposite side of the creek. “We 
saved in operational expenses as well,” McMains adds. “To operate a parallel 
plant west of the creek to increase capacity and handle phosphorus removal, 
we would have had to add staff and quite a bit more maintenance.”

Meanwhile, energy costs have remained stable even though the plant’s 
organic treatment load has increased substantially, McMains observes.

 
UPPING THE ANTE

About 18 months ago the ZeeLung process was enhanced by addition of 
zeeDENSE hydrocyclone technology (also Veolia). The system uses gravi-
metric selection pressure to retain dense biomass and selectively waste less 
dense biomass, including filamentous bacteria. 

Waste activated sludge or mixed liquor is processed through the zeeDENSE 
system. The dense biomass is returned to the bioreactor while the less dense 
biomass is wasted from the process. The result is improved settling of the mixed 
liquor, which enables up to 50% intensification of secondary clarification, 
according to Jeff Peeters, Veolia senior product manager. 

“We like to say we keep the hard-working middle-aged bacteria and get 
rid of the too young or too old,” McMains says. “It takes up a very small foot-
print and a small amount of power, and it’s highly automated as well.”  

“I described it to my board of directors as 
performing open heart surgery on the plant. 

The aeration system is the heart of the plant.”
CYRUS McMAINS

It’s your magazine. Tell your story.
Send your ideas for future articles to editor@tpomag.com

(Continued from page 42)

mailto:info@federalscreen.com
mailto:editor@tpomag.com
https://www.federalscreen.com/


• UL/cUL approved for hazardous locations

• Guaranteed lightning protection 

• Durable, non-stick sensing diaphragm

• Analog and digital output options

• Ships in 3 business days ARO

• 2 year warranty

kelleramerica.com

WASTEWATER
LEVEL TRANSMITTERS

NON-FOULING WASTEWATER LEVEL TRANSMITTER

KELLER LEVELRAT

See us  
in New Orleans,  

Booth 935

https://kelleramerica.com/


46     TREATMENT PLANT OPERATOR

Accent on the Positive
A WATER CONSERVATION AWARD PROGRAM IN A NEVADA DESERT CITY RECOGNIZES ACTIONS 
SUCH AS REPLACING TURF GRASS WITH ALTERNATIVES THAT NEED LESS IRRIGATION

By Steve Lund

There’s a softer side to water conservation in Henderson.
This desert city, the second largest in Nevada, has numerous restric-

tions on outdoor water use and a team of city employees to enforce 
them. It also celebrates customers’ achievements in water conservation.

Since 2022, Henderson has presented an annual Water Conservation 
Award to a business or resident for a significant contribution to the cause. It 
recognizes achievements in water-efficient landscape design, renewable water 
policies and practices, environmental stewardship, community outreach, 
water loss reduction, employee education, water savings contributions, pro-
cess optimization and other accomplishments.

 
BEYOND ENFORCEMENT

“Part of the reason we started an award was that sometimes when you 
hear water conservation, you only hear about enforcement,” says Juliana 
Castiblanco, senior utilities business analyst for the city. “Don’t use too much 

water, using too much water is expensive, and so on. This way we can focus 
on what good is being done around water.”

In 2022, the award’s first year, the winner was the Anthem Country Club, 
which removed large amounts of decorative grass, replacing some with arti-
ficial turf and some with water-smart grass. Turf that was considered func-
tional was not replaced.

Nonfunctional turf is a grassy area that is too small for people to use for 
picnics or casual games, such as tossing around a football. It could be the 
parkway between a sidewalk and the street. “It’s turf that probably the only 
the person stepping on it is the one who maintains it,” Castiblanco says. 
“That’s what is considered nonfunctional turf here in Southern Nevada.”

 
REMOVING THIRSTY TURF

A golf course has lots of functional turf, and the club was able to replace 
some of it with less thirsty varieties.  

“You need some amount of turf at a golf course in order for their busi-
ness to thrive,” Castiblanco says. “For them, a solution was using artificial 
turf or changing their turf that is not meant to thrive in a desert to turf that 
is native to here, so that it uses less water when they’re maintaining it.” In 
total, the country club’s turf replacements and conversions save almost 60 
million gallons of water annually.

In 2023, the award went to the Sun City Anthem Community Associa-
tion, which also saved a great amount of water by removing turf. The asso-
ciation removed 109,300 square feet of nonfunctional grass and installed 40 
water-smart controllers. It documented more than 150 million gallons of 
water saved since it began conservation projects in 2018.